W
I RTg Superior Curing Technology
Hyoerion

* Assembly, operation & Spares manual

* Montage, Gebrauchs- Ersatzteilanweisung

e Manuel d'assemblage, d'utilisation et piéces de rechange

* Monterings-, bruksanvisning och reservdelsmanual

e Manuale di funzionamento, assemblaggio e pezzi di ricambio
e Manual de funcionamiento, ensamble y piezas de recambio

IRT 3 PrepCure

© Hedson Technologies AB 2013
714377 rev 2



9. Spare parts

Position Art no Description Position Art no Description
1 713728 Front plate for 3 lamps 16 713609 Bearing Inner Upper
2 713801 Protective mesh FF1 17 713654 Bearing Inner Lower
3 102700 IR-lamp  1kW 360 cpl 18 n/a Nut nylock M6 low DIN985-6
4 104074 Foil E360 19 713622 Plate for fan
4 711198 Reflector Elliptic 20 n/a Screw MRX M5 x8FZ Phillips
5 713577 Cassette profile manufactured 21 n/a Screw MRT-TX M 4x10 FZ
6 710372 Al pipe dia 20 Thickness=1 22 n/a Screw M6SF-TT M6x10 threading FZ
7 712393 Lamp holder LRU3 M5x16 23 n/a Screw MC6S M8x25 FZ
8 711186 Fan 12V DC 92x92 mm 24 n/a Plastic plug for handle
9 713583 Gable Hyperion Cass handle side 25 n/a Nut Nylock M8x13x8 FZ low
10 713624 Gable Hyperion Cass bushing side 26 n/a Washer BRB M8 FZ8, 4x16x1,5 HB200
" 713576 Filter cassette assembly with nylon plugs 27 711333 Protective mesh 360 E
12 n/a Nylon plug for filter 28 n/a Screw Mc6S 8,8 M6x60 FZB 150476
13 nla Screw MRT-GF M 4x10 zink iron black 30 n/a Screw RXK B8x9,5 FZB H
15 713904 Reflector FF2 with Foil and Lampholder 32 713766 Fastener grab rail

714377 rev 2

IRT 3 PrepCure




IRT 3 PrepCure

I RT ’
o
s

Position Art no Description
1 421160 Frontplate Control unit ASM
5 421163 Top plate control unit
6 713692 Side extrusion red
7 714437 Solid state relay
8 420771 Circuit breaker
10 n/a Cable gland
" n/a Retaining nut
12 n/a Retaining nut
13 n/a Screw
4 n/a Screw
17 750481 Printed circuit board
18 750496 Keyboard
19 n/a Screw

714377 rev 2




IRT 3 PrepCure

3.
Position Art no Description

1 410077 Lever female ratchet

2 713924 Spacer 25/6 x 32

3 713839 Cassette arm

10. 4 713627 Bearing outer

5 n/a Screw MVBF M12x60 FZ

6 n/a Washer BRB M13 FZ

7 420848 | Slide plate assembly

8 n/a Screw MRX M6x40 Ph

9 750491 Wiring loom 230V

10 750607 Cord set, 5 m (NA)
750497 Cord set, 5 m (EU)
750610 Cord set, 5 m (AUS)

Position | Artno | Description
1 713740 Base red width = 760mm, length = 690mm
2 n/a M6S M10x25
3 n/a BRB 10,5x20x2 -
4 n/a M10 Lock Nut “High” 8
5 n/a MVBF M10x60
6 410044 Castor braked dia =82 mm height =133 mm
6* 411009 | Castor braked dia =75 mm height =100 mm
7 410522 Castor dia =82 mm height =133 mm 7
7* 411007 Castor dia =75 mm height =100 mm
8 420751 | Upright

*= Option -

714377 rev 2



